ASSEMBLY INSTRUCTIONS 2430SET TABLE

INSTRUCCIONES 2430SET MESA

No. DESCRIPTION QTY

A | TABLE TOP O Ipc/pieza
B TABLE LEG —_—— 4pcs/piezas
(D | OPEN WRENCH 55— @12 Ipc/pieza
@ NUT O5/16" 8pcs/piezas
(3 | LOCK WASHER S ®5/16"*13mm 8pcs/piezas
@ METAL WASHER ) ®5/16"*19mm 8pcs/piezas

@
®
@
@

DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED !
NO APRETAR LOS TORNILLOS HASTA ARMAR COMPLETAMENTE




ASSEMBLY INSTRUCTIONS 2430SET CHAIR
INSTRUCCIONES 2430SET SILLA
No DESCRIPTION QTY No. DESCRIPTION QTY
C | CHAIR BACK Ipc/pieza (® | LOCK WASHER & 1/4"11mm| 9pcs/piezas
D | SEAT FRAME & CUSHION &= | Ipc/pieza (® | METAL WASHER & 1/4"*18mm | 9pcs/piezas
E | LEG = |2pcs/piezas (D | BOLT (jmmm ®1/4"20*1-12" | Ipc/pieza
BOLT (Jmmmmm &1/4"+20%2-5/8" | 4pcs/piezas
step 1/ paso 1 (© | BOLT ()mmmmm ¢1/4"+20%3-1/8" | 4pcs/piezas
(0 | ALLENKEY [ ®1/4*2-1/41 Ipc/pieza
(
@
®
® step 2 / paso 2

DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED !

NO APRETAR LOS TORNILLOS HASTA ARMAR COMPLETAMENTE




